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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1 AFC DUT Compliance Test Data
1.1 Tool Reports

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15.407(k)(1), 15.407(K)(8)(3), 15.407(k)(B)(id), 15.407(k)()(i). CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 20MHz_10625_1 (Successful registration and

15.407(1x(a), 15407 (k) E)(1w) spectrum access request) PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31_FrequencyChannel 20MHz 10625_1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band
AFC DUT SP OPERATION betorethe S false PASS
AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST 1 Qg:ug‘m BETE e DR SR Ly true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID_ 1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band 1s less than
CEILINGILPI limits (5 dBmMEz PSD) , SP limits
AFC_DUT_CONFORM,_SPECTRUM INQUIRYRESPONSE_1 S P e s PASS
Reponse] on channel 21 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LIMITS_1 | ~EC DUT conforms to not exceed emissions limits in | PASS
adjacent frequencies
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 ﬁgfuglm peartailah S P e B true PASS
AFC DUT SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILINGILPI limits (5 dBmyMHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM,_INQUIRYRESPONSE 2 it v true PASS
Reponse] on channel 133 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSTONS LiviTs 2 | EC DUT conforms to not exceed emissions limits in | PASS
adjacent frequencies
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience

Test Result

15.407(k)(1). 12 407(k)(8)(1). 15.407(K)(8)(i), 15.407(k)(8)(iti). CT_AFC_SP_AP_AFCDRSA31 FrequencyChannel 40MHz 10626_1 (Successful registration and PASE
15.407(1)(ii), 15 407(k)(8)(iv) spectrum access request)

Test Measurements

TestCaseName: CT_AFC SP_AP AFCDRSA31_FrequencyChannel 40MHz 10626_1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

before the Spectrum Inquiry Response false PASS

AFC_DUT_SP_OPERATION

AFC DUT sends an Available Spectrum Inquiry

Feenmei true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1

AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID_1 Valid mindatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_1 (14.9 dBm/MHz PSD, 30.9 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 19
bandwidth 40.

AFC DUT conforms to not exceed emissions limits in

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LIMITS 1 . "
adjacent frequencies

true PASS

AFC DUT sends an Available Spectrum Inquiry

R true PASS

AFC_DUT SEND SPECTRUM INQUIRYREQUEST 2

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI Limits (5 dBm/MHz PSD) . SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_2 (12.1 dBm/MHz PSD, 28.1 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 131
bandwidth 40.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS_LivrTs 2 | AFC DUT conforms tonot exceed emissions limitsin | . PASS
adjacent frequencies

TR9806 E7- Page 3 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience

Test Result

15.407(K)(1). 15.407(k)(8)(1). 13.407(k)(8)(ii). 15 407(k)(8)(), CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 80MFHz_10627_1 (Successful registration and

15.407(1)(i), 15 407(k)(8)(iv) Spectrum access fequest) PASS

Test Measurements

TestCaseName: CT_AFC SP AP AFCDRSA31 FrequencyChannel S30MHz 10627 1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band
AFC_DUT_SP_OPERATION before the Spec o Inquiy Respense false PASS
AFC_DUT SEND SPECTRUM INQUIRYREQUEST 1 sgfug‘m SErie £ Lyl il s [y true PASS
AFC_DUT_SPECTRUM._ INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILINGLPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT CONFORM SPECTRUM INQUIRYRESPONSE 1 (163 dBm/MHz PSD, 35 3 dBm EIRP) in Spectum | true PASS
Reponse] on channel center frequency index 55
bandwidth 80.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS_LIMITS_1 | ~FC DUT confortus to not exceed emissions limitsin | PASS
adjacent frequencies
AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST 2 gfug‘w SELS T e SRR true PASS
AFC_DUT_SPECTRUM.__INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILINGLPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM INQUIRYRESPONSE 2 (121 dBm/MHz PSD, 31 1 dBm EIRP) in Spectum | true PASS
Reponse] on channel center frequency index 135
bandwidth 80.
AFC DUT CONFORM ADJACENT FREQUENCIES EMISSIONS LIMITS 2 | “FC DUT conforns to not exceed emissions limits in |\, PASS
adjacent frequencies
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AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience

Test Result

15.407(k)(1), 15 407(K)(B)(0), 15 407(k)(8)(ii), 15 407(k)(8)(iii), | CT_AFC_SP_AP_AFCDRSA31 FrequencyChannel 160MHz_10628_1 (Successful registration and

15.407(1)(1e), 15.407(k)(8)(1v) spectrum access request PASS

Test Measurements

TestCaseName: CT_AFC SP_AP_AFCDRSA31 FrequencyChannel 160MHz_ 10628 1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band
AFC_DUT_SP_OPERATION before the Spectrum Tnquiry Response false PASS
AFC DUT SEND SPECTRUM INQUIRYREQUEST 1 gffugtm e L true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID_1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LP! limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_1 (9.7 dBm/MHz PSD, 31.7 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 70
bandwidth 160.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LinrTs 1 | AFC DUT conforms to not exceed emissions limits in. | o PASS
adjacent frequencies
AFC_DUT_SEND SPECTRUM_INQUIRYREQUEST 2 ;:fugtm SRS AL AT S ER I LTI true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT CONFORM SPECTRUM INQUIRYRESPONSE 2 (8.4 dBm/MHz PSD, 30.4 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 15
bandwidth 160.
AFC_DUT CONFORM_ADJACENT FREQUENCIES EMISSIONS LiwvrTs 2 | AFC DUT conforms fo not exceed emissions limitsin | PASS
adjacent frequencies
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LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience

Test Result

15.407(k)(1), 15 407(KY(8)(D). 15 407()(8)(ii), 15 407(k)(8)(iid), | CT_AFC_SP_AP _AFCDRSA31 FrequencyChannel 320MHz_10715_1 (Successful registration and

15.407(1)(11), 15.407(K)(8) (1) spectrum access request PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31_FrequencyChannel 320MHz 10715_1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band
AFC_DUT_SP_OPERATION before the Spectrum Inquiry Response false PASS
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1 éﬁfﬂ” RETIE A AreE i HrEsm true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mendatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LPI fimits (5 dBm/MHz PSD) . SP limits
AFC_DUT_CONFORM SPECTRUM INQUIRYRESPONSE. 1 (5.4 dBm/MHz PSD, 30.5 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 63
bandwidth 320.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS Livrrs_t | AFC DUT conforms to not exceed emissions limits in | /. PASS
- - - - - - — | adjacent frequencies
AFC DUT SEND SPECTRUM INQUIRYREQUEST 2 g&ffr SECG A Ll i Sz Ty true PASS
AFC_DUT_SPECTRUM INQUIRYREQUEST VALID 2 Valid mendatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) _ SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE,_2 (-3.6 dBn/MHz PSD, 21.5 dBm EIRP) in Spectum | true PASS
Reponse] on channel center frequency index 31
bandwidth 320.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS_LIMITS 2 | L C DUT conforms to not exceed emissions limits in | PASS
adjacent frequencies
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15.407(k)(1), 15.407(k)(8)(1), 15.407(k)(8) CT AFC SP AP AFCDUSA3? FrequencyChannel 10629 1 (Unsuccessful registration and

(ii), 15.407(K)(8)(ii) spectrum access request) PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP_AFCDUSA32 FrequencyChannel 10629 1 (Unsuccessful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the
AFC_DUT_SP_OPERATION before the Sp Inquiry Response false PASS
AFC DUT sends an Available Spectrum
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST sy Request true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID Valid mandatory registration information true PASS
AFC_DUT CONFORM SPECTRUM INQUIRYRESPONSE | “FC DUT conforms to the conditons in the true PASS
= - - = Spectrum Inquiry Response
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LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15.407(K)(8)(0). 15.407(K)(S)(i). 15 407(RNEYD)

CT_AFC_SP_AP_AFCDSAU33_FrequencyChannel 10630_1 (Successful spectrum access update)

PASS

Test Measurements

TestCaseName: CT_AFC SP AP_AFCDSAU33_FrequencyChannel 10630_1 (Successful spectrum access update)

TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

AFC_DUT_SP_OPERATION_1 befors the Speciram Inguiy Response false PASS

AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST gg:ug‘m FERT B AT il HrEE s true PASS

AFC_DUT SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits

AFC_DUT CONFORM SPECTRUM INQUIRYRESPONSE 1 B e e e true PASS
Reponse] on channel 17 bandwidth 20.

AFC_DUT CONFORM_ADJACENT FREQUENCIES EMISSIONS LiviTs 1 | ~FC DUT conforms to not exceed emissions limitsin | PASS
adjacent frequencies

AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit with standard power in the band

AFC_DUT_SP_OPERATION_2 before th Spmctram Touis Rosprs false PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits

AFC_DUT_CONFORM_SPECTRUM__INQUIRYRESPONSE 2 e true PASS
Reponse] on channel 13 bandwidth 20.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LIMITS 2 | *FC DUT conforms to not exceed emussions limits n | PASS
adjacent frequencies
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15.407(k)(8)(x). 15407 (k)(8)(u1), 15.407(k)(9) CT_AFC_SP_AP_AFCDUAU34_FrequencyChannel 10631_1 {(Unsuccessful spectrum access

&) update)

Test Measurements

TestCaseName: CT_AFC SP AP AFCDUAU34_FrequencyChannel 10631_1 (Unsuccessful spectrum access update)

TestResult:PASS
Band:6GHz
AFC DUT transmit with standard power in
AFC DUT_SP_OPERATION the band before the Spectrum Inquiry false PASS
Response
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST SN DT it an vl Eesnr | o PASS
Inquiry Request
AFC DUT_SPECTRUM_INQUIRYREQUEST_VALID 1 Valid mandatory registration information true PASS
AFC DUT transmat power in the band 1s
less than CEILING[LPI limits (5
AFC DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 1 dBm/MHz PSD) . SP limits (23 dBm/MHz | true PASS
PSD. 36.0 dBm EIRP) in Spectrum
Reponse] on channel 13 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LiviTs | “:FC DUT conforms to not exceed true PASS
emissions limits in adjacent frequencies
AFC DUT SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT conforms to the conditons in
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_2 the S Tnquiry Response true PASS
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1.2 Server Validation

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

13407 (K)E)() CT_AFC_ServerValidation AP _AFCDUSV3S_DnfferentRootCA_10633_1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC ServerValidation AP _AFCDUSV35_DifferentRootCA_10633_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15 407(kY8)() CT_AFC ServerValidation AP _AFCDUSV3S MatchSuffixSAN 10634 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC ServerValidation AP AFCDUSV35S MatchSufficSAN 10634 1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

TR9806 E7- Page 10 of 253
Audience FCC 15407 AFC Annex 01
PROPRIETARY



UNIFIED
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AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience

Test Result

15.407(k)8)V) CT_AFC_ServerValidation AP_AFCDUSV35 NonMatchSAN 10632 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35_NonMatchSAN_10632_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model ET7-Audience
Test Result

15.407(k)(8)(v) CT_AFC_ServerValidation AP_AFCDUSW35_NoRootCA_10639_1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35_NoRootCA_10639_1 (Unsuccessful server validation)
TestResult: PASS
Band:6GHz

AFC_DUT_SEND SPECTRUM INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
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AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Andience

Test Result

154070k 8)(v) CT_AFC_ServerValidation AP_AFCDUSV35_OCSPStaplingDisabled_10636_1 (Unsuccessfiul server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation_AP_AFCDUSV35_OCSPStaplingDisabled_10636_1 (U ful server validati
TestResult:PASS

Band:6GHz

AFC_DUT_SEND SPECTRUM INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15 407(k)B)(v) CT_AFC_ServerValidation AP_AFCDUSW35_ServerCertRevoked 10635_1 (Unsuccessfil server validation) PASS

Test Measurements

TestCaseName: CT_AFC ServerValidation AP AFCDUSV35_ServerCertRevoked 10633 1 (Ui ful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS
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AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiguiti
DUT Product Model E7-Audience

Test Result

15407k} 8)(v) CT_AFC_ServerValidation AP _AFCDUSV35_ StapledOCSPRespExpired 10637 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ ServerValidation AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Audience
Test Result

15.407(k)8)() CT_AFC_ServerValidation AP AFCDUSWV35 TLSCipherSuiteENULL 10638 1 (Unsuccessfinl server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP _AFCDUSV35_TLSCipherSuiteENULL_10638_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT _SEND_SPECTRUM INQUIRYREQUEST AFC DUT sends an Availatle Spectrum Inquiry Request false PASS

TR9806 E7- Page 13 of 253
Audience FCC 15407 AFC Annex 01
PROPRIETARY



% UNIFIED
{ # COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1.3 DUT Spectrum Inquiry Request/Response Logs

1.3.1 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_20MHz_10625_1
HHHHHHHHHRHEHA A 2025-02-19T21:15:237  ##HH#HHEHIHRE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "475062645",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
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s

"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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85,
89,
93

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79
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]
¥s
{
"globalOperatingClass": 135,

"channelCfi": [
7,
23,
39,
55,
71,
87

2

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHIHHHHIHHRHHARHEHHRRAAA . 2025-02-19T21:15:23Z  #HHHHHIHIHHHEHHHEAHIHIRH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"

}s
"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
TR9806_E7- Page 17 of 253
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"lowFrequency": 5945

55
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

55
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

¥
"maxPsd": 8.0

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 11.6

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 9.9

b
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"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 18.0

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 15.8

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 13.8

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 15.3

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325
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H
1,

s

"maxPsd": 13.9

"availableChannellnfo": [

{

5
{

"channelCfi": [

1,

"globalOperatingClass": 131,
"maxEirp": [

]

30.3,
227,
21.0,
24.6,
32.8,
22.9,
31.0,
28.8,
32.8,
26.8,
28.3,
26.9

"channelCfi": [

3,
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11,
19,
27,
67,
75
I
"globalOperatingClass": 132,
"maxEirp": [
25.7,
24.0,
25.9,
31.8,
29.8,
29.9

]
2

{
"channelCfi": [

7,

23,

71
1,
"globalOperatingClass": 133,
"maxEirp": [

27.0,

28.9,

32.8

"channelCfi": [
15
I
"globalOperatingClass": 134,
"maxEirp": [
30.0
]
}
I,
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"requestld": "475062645",
"availabilityExpireTime": "2025-02-20T21:15:23Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHHHH R 2025-02-19T21:24:277  #HHH#HHHHTHHAET
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1020",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumlnquiryRequests": [
{
"requestld": "1019687207",
"deviceDescriptor": {
"serialNumber": "0OxABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
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}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

}s

"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
5,
"inquiredFrequencyRange": [
{
"lowFrequency": 6585,
"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

b

{
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"globalOperatingClass": 132,
"channelCfi": [

131,

139,

147,

155,

163,

171,

179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
135,
151,
167

2

{
"globalOperatingClass": 134,

"channelCfi": [
143

]
2

{
"globalOperatingClass": 135,

"channelCfi": [

135,
151,
167
]
}
I,
"minDesiredPower": -10
}
]
}
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HHHEHHIHHHHIHERH A 2025-02-19T21:24:287  HHHIHHHIHHRHEFHHHEAHIHERHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
1
"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585
55
"maxPsd": 14.1
}s
1
"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605
}s
"maxPsd": 14.8
}s
i
"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625
}s
"maxPsd": 13.2
5,
{
"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 9.8

5>
{
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"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}
"maxPsd": 16.8

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

¥
"maxPsd": 16.7

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}s
"maxPsd": 21.4

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

¥
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

5
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"maxPsd": 17.4
}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 20.4

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 10.8

}
I8
"availableChannellnfo": [
{

"channelCfi": [

129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

27.1,
27.8,
26.2,
22.8,
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29.8,
29.7,
344,
31.1,
22.7,
304,
334,
23.8

"channelCfi": [

131,

139,

147,

155,

163,

171
I
"globalOperatingClass": 132,
"maxEirp": [

30.1,

25.8,

327,

34.1,

25.7,

26.8

]
2

{
"channelCfi": [

135,

151,

167
1,
"globalOperatingClass": 133,
"maxEirp": [

28.8,

35.7,
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28.7

"channelCfi": [
143
I,
"globalOperatingClass": 134,
"maxEirp": [
31.8
]
}

1,
"requestld": "1019687207",

"availabilityExpireTime": "2025-02-20T21:24:28Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

b
I,

"version": "1.4"
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1.3.2 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_40MHz_10625_1
HHHHIHHHHHAH A 2025-02-19T21:54:217  #H#H#HHH I

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "703028625",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [

{
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"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"
§
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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29,
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

¥

{
"globalOperatingClass": 133,

"channelCfi": [
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7,

23,
39,
55,
71,
87

"globalOperatingClass": 134,
"channelCfi": [

15,
47,
79
]
>
{

"globalOperatingClass": 135,
"channelCfi": |

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channel Cfi": [

31,
63
]
}
I,
"minDesiredPower": -10
}
]
§
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HHHEHHIHHHHIHERHEHEAA A 2025-02-19T21:54:227  HHHEHH-HIHHPHEHBHEHIHERHH?
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
¥

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

55

"maxPsd": 14.9

}s
{

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

¥

"maxPsd": 17.0

}s
{

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s

"maxPsd": 12.9

}s
{

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 15.7

5
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"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 20.1

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}
"maxPsd": 17.4

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 13.7

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 20.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285
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}s
"maxPsd": 18.8

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

’s

"maxPsd": 13.5

}s
{

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

!

"maxPsd": 9.6

§
5
"availableChannellnfo": [
{

"channelCfi": [

17,
21,
25,
29,
49,
53,
57,
61,
65,
69,
73,
77

I,

"globalOperatingClass": 131,

"maxEirp": [

27.9,
30.0,
25.9,
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28.7,
33.1,
30.4,
26.7,
33.9,
293,
31.8,
26.5,
22.6

]

b

{
"channelCfi": [

19,
27,
51,
59,
67,
75
I
"globalOperatingClass": 132,
"maxEirp": [
30.9,
28.9,
334,
29.7,
323,
25.6

"channelCfi": [
23,
55,
71
I,
"globalOperatingClass": 133,
"maxEirp": [
31.9,
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32.7,
28.6

]
}

1,
"requestld": "703028625",

"availabilityExpireTime": "2025-02-20T21:54:227",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
H
1,

"version": "1.4"

HHHHHHEHHIHER . 2025-02-19T22:05:377  #HHHBHHHTHHHHHEHHRHHHIHEH T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1020",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "1378498804",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5,
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"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
¥s
"indoorDeployment": 1
55
"inquiredFrequencyRange": [
{
"lowFrequency": 6585,
"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
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177,
181

]
2

{
"globalOperatingClass": 132,

"channelCfi": [
131,
139,
147,
155,
163,
171,
179

]
s

{
"globalOperatingClass": 133,

"channelCfi": [
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [
143

b

{
"globalOperatingClass": 135,

"channelCfi": [

135,
151,
167
]
}
1,
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"minDesiredPower": -10

HHHEHHIHHHHIHARHEHARA A 2025-02-19T22:05:37Z  #HHHHFHIHHHEHHHERHIHER
{

"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}

"maxPsd": 20.9

}
{

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s

"maxPsd": 12.1

}s
{

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s

"maxPsd": 9.3

},
{

"frequencyRange": {
"highFrequency": 6665,
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"lowFrequency": 6645

55
"maxPsd": 17.1

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

55
"maxPsd": 16.8

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

¥
"maxPsd": 20.7

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}s
"maxPsd": 21.4

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s
"maxPsd": 21.1

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

’s
"maxPsd": 10.0

)
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{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

’s

"maxPsd": 8.8

}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 19.1

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 19.0

}
I8
"availableChannellnfo": [
{

"channelCfi": [

129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173

I,
"globalOperatingClass": 131,
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"maxEirp": [
33.9,
25.1,
22.3,
30.1,
29.8,
33.7,
34 .4,
34.1,
23.0,
21.8,
32.1,
32.0

]

55

{
"channelCfi": [

131,
139,
147,
155,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
28.1,
253,
32.8,
36.0,
24.8,
35.0

"channelCfi": [
135,
151,
167
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I
"globalOperatingClass": 133,

"maxEirp": [
28.3,
35.8,

27.8

"channelCfi": [
143
1,
"globalOperatingClass": 134,
"maxEirp": [
313
]
¥

I,
"requestld": "1378498804",

"availabilityExpireTime": "2025-02-20T22:05:37Z2",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
1,

"version": "1.4"

1.3.3 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_80MHz_10627 1
TR 2025-02-19T22:23:317  #H##HHHHHHHHHHHHHHHHHHHHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"ACCCpt": u*/*u,
"Content-Type": "application/json",
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"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"n.n

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "533906376",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
¥
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
1
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
¥s
"indoorDeployment": 1
5,
"inquiredFrequencyRange": [
{
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"lowFrequency": 5945,
"highFrequency": 6425
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
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19,
217,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,
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87
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHHHHIHERHEH A 2025-02-19T22:23:317  HHIFHHIFHEHHHEFHHHRHIHEHH
{

"availableSpectrumInquiryResponses": |

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 20.9

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s

"maxPsd": 10.6
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}
"maxPsd": 19.6

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 9.5

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}
"maxPsd": 19.2

"frequencyRange": {
"highFrequency": 6265,
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"lowFrequency": 6245

55
"maxPsd": 17.7

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

55
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

¥
"maxPsd": 17.4

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 13.3

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

¥

"maxPsd": 16.4

}
I,

"availableChannellnfo": [

{
"channelCfi": [
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13,
49,
53,
57,
61,
81,
85,
89,
93

1,

"globalOperatingClass": 131,

"maxEirp": [
33.9,
23.6,
32.6,
22.5,
31.9,
29.3,
32.2,
30.7,
25.5,
304,
26.3,
294

"channelCfi": [
3,
11,
51,
59,
83,
91

1,

"globalOperatingClass": 132,

"maxEirp": [
26.6,
25.5,
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32.3,
33.7,
28.5,
293

"channelCfi": [
7,
55,
87
I
"globalOperatingClass": 133,
"maxEirp": [
28.5,
35.3,
31.5

]
}

1,
"requestld": "533906376",

"availabilityExpireTime": "2025-02-20T22:23:31Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

b
1,

"version": "1.4"

R 2025-02-19T22:30:347  ##HHHHHHHHTHHHTHET
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1019",

"Connection": "Keep-Alive"
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}s
"bodyﬂ: {
"version": "1.4",
"availableSpectrumlnquiryRequests": [
{
"requestld": "957801496",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
5,
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
55
"indoorDeployment": 1
}s
"inquiredFrequencyRange": |
{
"lowFrequency": 6585,
"highFrequency": 6865
}
1
"inquiredChannels": [
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{
"globalOperatingClass": 131,

"channelCfi": [
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

2

{
"globalOperatingClass": 132,

"channelCfi": [
131,
139,
147,
155,
163,
171,
179

"globalOperatingClass": 133,
"channelCfi": [

135,
151,
167
]
1
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{
"globalOperatingClass": 134,

"channelCfi": [
143

2

{
"globalOperatingClass": 135,

"channelCfi": [
135,
151,
167

]
}
1,

"minDesiredPower": -10

HHHHHHIFHHHHIHERHEH AR 2025-02-19T22:30:35Z  #HHEHHIFHEHHHEHHHAHIHERH

{
"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [

{
"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 16.5

5
{

"frequencyRange": {
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"highFrequency": 6625,
"lowFrequency": 6605

5
"maxPsd": 17.9

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.1

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

2
"maxPsd": 15.6

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}s
"maxPsd": 15.4
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b

{

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s

"maxPsd": 11.5

¥
{

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s

"maxPsd": 21.3

}s
{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s

"maxPsd": 14.9

’s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 10.5

!
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 12.2

H
I
"availableChannellnfo": [

{
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"channelCfi": [
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173
I,
"globalOperatingClass": 131,
"maxEirp": [
29.5,
30.9,
25.1,
31.1,
28.6,
314,
284,
245,
343,
279,
235,
25.2

"channelCfi": [
131,
139,
147,
155,
163,
171

1,
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"globalOperatingClass": 132,
"maxEirp": [

32.5,

28.1,

31.6,

27.5,

30.9,

26.5

"channelCfi": [
135,
151,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
31.1,
30.5,
29.5

"channelCfi": [
143
I
"globalOperatingClass": 134,
"maxEirp": [
335
]
}

1,
"requestld": "957801496",

"availabilityExpireTime": "2025-02-20T22:30:35Z",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

}
1,

"version": "1.4"
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1.3.4 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_160MHz_10628 1

U 2025-02-21T17:36:19Z  #HHHHHHTHHHHPHEHARHAHIHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1137",
"Connection": "Keep-Alive"
§s
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "3218653648",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
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"latitude": 35.138359

}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

}s

"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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65,
69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

2

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
]

b

{
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"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
h
I

"minDesiredPower": -10

HHHIHHHHHHRHHARH A 2025-02-21T17:36:20Z  #HFHEHHBHIHHHEFHHERHIHER

{
"availableSpectrumInquiryResponses": |

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
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2

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 20.4

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 19.2

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 14.4

"frequencyRange": {
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"highFrequency": 6385,
"lowFrequency": 6365
’s
"maxPsd": 20.1
}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

!

"maxPsd": 13.5

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 11.4

}
I3
"availableChannellnfo": [
{

"channelCfi": [

65,
69,
73,
77,
81,
85,
89,
93

1

"globalOperatingClass": 131,

"maxEirp": [

25.6,
334,
22.7,
32.2,
27.4,
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33.1,
26.5,
24.4

"channelCfi": [
67,
75,
83,
91
I
"globalOperatingClass": 132,
"maxEirp": [
28.6,
25.7,
30.4,
27.4

"channelCfi": [
71,
87
I
"globalOperatingClass": 133,
"maxEirp": [
28.7,
30.4

"channelCfi": [
79
1,
"globalOperatingClass": 134,
"maxEirp": [
31.7
]

TR9806 E7- Page 67 of 253
Audience FCC 15407 AFC Annex 01
PROPRIETARY



w UNIFIED
y COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

}

I,
"requestld": "3218653648",

"availabilityExpireTime": "2025-02-22T17:36:20Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
1,

"version": "1.4"

HHHEHHIHEHHIHERHEHHEA D 2025-02-21T17:36:257  #HHIHHHHIHHEHEHHPHEHAHIHEH
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1137",
"Connection": "Keep-Alive"
|
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "3224427475",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
"center": {
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"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

2

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I

"inquiredChannels": [

{

"globalOperatingClass": 131,

"channelCfi": [
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61,
65,
69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87
]
}s
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"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHHHIHEHHHEHHHARHIHAAHA 2025-02-21T17:36:25Z

{

"availableSpectrumInquiryResponses": [

"response": {
"responseCode": 0,

HHHIHIHHHHHERHHEHIH
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"shortDescription": "SUCCESS"
¥

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥
"maxPsd": 20.4

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

¥
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 19.2

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 14.4

5
{
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"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s

"maxPsd": 20.1

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

!

"maxPsd": 13.5

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 11.4

}
1
"availableChannellnfo": [
{

"channelCfi": [

65,
69,
73,
77,
81,
85,
89,
93

I,

"globalOperatingClass": 131,

"maxEirp": [

25.6,
334,
22.7,
32.2,
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27.4,
33.1,
26.5,
24.4

"channelCfi": [
67,
75,
83,
91
I
"globalOperatingClass": 132,
"maxEirp": [
28.6,
25.7,
304,
274

"channelCfi": [
71,
87
1,
"globalOperatingClass": 133,
"maxEirp": [
28.7,
30.4

"channelCfi": [
79
I,
"globalOperatingClass": 134,
"maxEirp": [
31.7

TR9806 E7-
Audience FCC 15407 AFC Annex 01

PROPRIETARY

Page 74 of 253



w UNIFIED
y COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

]
H

I,
"requestld": "3224427475",

"availabilityExpireTime": "2025-02-22T17:36:25Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
1,

"version": "1.4"

HHHHHHHHEHHHERHEH . 2025-02-21T17:36:427  #HH#HTHIHHHIHHHHHIHEH T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1137",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "3241566445",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
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"center": {
"longitude": -90.050655,
"latitude": 35.138359
§s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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57,
61,
65,
69,
73,
77,
81,
85,
89,
93

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

¥

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
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s

{
"globalOperatingClass": 134,

"channelCfi": [

15,
47,
79
]
>
{

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
1,

"minDesiredPower": -10

HHHIHIHHIHHRHHARH AR 2025-02-21T17:36:427  #HHEHIHHBHIHHHEFH R
{

"availableSpectrumInquiryResponses": [
{

"response": {
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"responseCode": 0,
"shortDescription": "SUCCESS"
¥

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥
"maxPsd": 20.4

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 19.2

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

5
"maxPsd": 14.4

5
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{

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

’s

"maxPsd": 20.1

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 13.5

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 11.4

}
I8
"availableChannellnfo": [
{

"channelCfi": [

65,
69,
73,
77,
81,
85,
89,
93

I,

"globalOperatingClass": 131,

"maxEirp": [

25.6,
334,
22.7,
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32.2,
27.4,
33.1,
26.5,
24.4

"channelCfi": [
67,
75,
83,
91
I,
"globalOperatingClass": 132,
"maxEirp": [
28.6,
25.7,
304,
27.4

]
2

{
"channelCfi": [

71,

87
I
"globalOperatingClass": 133,
"maxEirp": [

28.7,

30.4

"channelCfi": [
79
I,
"globalOperatingClass": 134,
"maxEirp": [
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31.7

]
H

1,
"requestld": "3241566445",

"availabilityExpireTime": "2025-02-22T17:36:42Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
H
1,

"version": "1.4"

HHHHHHHHEHHHER . 2025-02-21T17:47:127  #H#HHHHHHHHHIHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1137",
"Connection": "Keep-Alive"
|
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "3871446236",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5,

"location": {
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"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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53,
57,
61,
65,
69,
73,
71,
81,
85,
89,
93

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

b

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
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]
s
{
"globalOperatingClass": 134,

"channelCfi": [

15,
47,
79
]
>
{

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
H
I
"minDesiredPower": -10
h
]
j
}
HHHHIHHIHHIHIHHIHIHEHEHEE. 2025-02-21T17:47:127  HHHHHHHHEHEHHEHEHEHEHEHEHE
{
"availableSpectrumInquiryResponses": [
{
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"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s
"maxPsd": 20.7

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 18.0

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 8.4

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 9.0

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 16.3
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"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 16.7

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 15.1

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 14.1

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 13.5

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}
"maxPsd": 8.7

"frequencyRange": {
"highFrequency": 6165,
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"lowFrequency": 6145

55
"maxPsd": 13.3

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

55
"maxPsd": 18.0

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

¥
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 10.8

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

5
"maxPsd": 14.5

}
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1,

"availableChannellnfo": [

{
"channelCfi": [

I,
"globalOperatingClass": 131,

"maxEirp": [
33.7,
31.0,
21.4,
22.0,
293,
29.7,
28.1,
27.1,
26.5,
21.7,
26.3,
31.0,
31.1,
23.8,
31.9,
27.5
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]
2
{

"channelCfi": [

1,

3,

11,
19,
27,
35,
43,
51,
59

"globalOperatingClass": 132,
"maxEirp": [

]
2
{

34.0,
24.4,
323,
30.1,
247,
293,
26.8,
30.5

"channelCfi": [

1,

7,
23,
39,
55

"globalOperatingClass": 133,
"maxEirp": [

]

27.4,
33.1,
27.7,
29.8
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b

{
"channelCfi": [

15,

47
I,
"globalOperatingClass": 134,
"maxEirp": [

304,

30.7

"channelCfi": [
31
1,
"globalOperatingClass": 137,
"maxEirp": [
335
]
}

I,
"requestld": "3871446236",

"availabilityExpireTime": "2025-02-22T17:47:12Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

1.3.5 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_320MHz_10715_1
HHHHIHHHHHAH A 2025-02-20T21:12:447  #H#H#HHAHHHHHHHHHEEH
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{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u

n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

}
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "164817996",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT ID"
}
]
2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
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s

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]
}s
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{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,
47,
79
]
5>
{

"globalOperatingClass": 135,
"channelCfi": [
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7,
23,
39,
55,
71,
87
]
I8
{

"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHHEHHIHEHHIHERHEHAA A 2025-02-20T21:12:447  HHHEFHHIFHEHHHEFHHERHIHEH

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

¥
"maxPsd": 15.5

5
{
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"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}
"maxPsd": 15.6

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

¥
"maxPsd": 14.5

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

5
"maxPsd": 21.8

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 17.1

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 12.0

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

5
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"maxPsd": 21.6

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

¥
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 16.0

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 11.0

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 11.8

"frequencyRange": {
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"highFrequency": 6365,
"lowFrequency": 6345
’s
"maxPsd": 15.2
}s
{

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

!

"maxPsd": 5.4

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 17.4

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 10.6

H
I,
"availableChannellnfo": [
{
"channelCfi": [
33,
37,
41,
45,
49,
53,
57,
61,
65,
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69,
73,
77,
81,
85,
89,
93

1,

"globalOperatingClass": 131,

"maxEirp": [
28.5,
28.6,
27.5,
34.8,
30.1,
25.0,
34.6,
25.8,
29.0,
29.3,
24.0,
24.8,
28.2,
18.4,
304,
23.6

"channelCfi": [
35,
43,
51,
59,
67,
75,
83,
91
I
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"globalOperatingClass": 132,
"maxEirp": [

31.5,

30.5,

28.0,

28.8,

32.0,

27.0,

21.4,

26.6

"channelCfi": [
39,
55,
71,
87
I
"globalOperatingClass": 133,
"maxEirp": [
33.5,
31.0,
30.0,
24.4

"channelCfi": [
47,
79

I
"globalOperatingClass": 134,

"maxEirp": [
34.0,
27.4
]
2
{
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"channelCfi": [
63
I
"globalOperatingClass": 137,
"maxEirp": [
30.5
]
¥

I,
"requestld": "164817996",

"availabilityExpireTime": "2025-02-21T21:12:44Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I,

"version": "1.4"

HHIHEHHIHEHHIHERHEH A 2025-02-20T21:12:527  #HiHIHHHHEHHEHEHHEHIHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "173372585",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [

{
"rulesetld": "US_47 CFR _PART 15 SUBPART E",
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"id": "FCC_CERT ID"
§

]
!,
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

2

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

]

¥s

{
"globalOperatingClass": 133,

"channelCfi": [
7,
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23,
39,
55,
71,
87

"globalOperatingClass": 134,
"channelCfi": [

15,
47,
79
]
I8
{

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
¥
I,
"minDesiredPower": -10
}
]
}
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{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
1
"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105
55
"maxPsd": 15.5
}s
1
"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125
}s
"maxPsd": 15.6
}s
i
"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145
}s
"maxPsd": 14.5
5,
{
"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 21.8

5>
{
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"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}
"maxPsd": 17.1

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥
"maxPsd": 12.0

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

5
"maxPsd": 21.6

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

¥
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 16.0

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

5
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"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

¥
"maxPsd": 11.0

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

¥
"maxPsd": 11.8

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 15.2

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 5.4

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 17.4

"frequencyRange": {
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"highFrequency": 6425,
"lowFrequency": 6405
’s
"maxPsd": 10.6
}
I,
"availableChannellnfo": [
{
"channelCfi": [
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93
1,
"globalOperatingClass": 131,
"maxEirp": [
28.5,
28.6,
27.5,
34.8,
30.1,
25.0,
34.6,
25.8,
29.0,
29.3,
24.0,
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24.8,
28.2,
18.4,
304,
23.6

"channelCfi": [

35,

43,

51,

59,

67,

75,

83,

91
I
"globalOperatingClass": 132,
"maxEirp": [

31.5,

30.5,

28.0,

28.8,

32.0,

27.0,

21.4,

26.6

"channelCfi": [
39,
55,
71,
87
I,
"globalOperatingClass": 133,
"maxEirp": [
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335,
31.0,
30.0,
24.4

"channelCfi": [
47,
79
I
"globalOperatingClass": 134,
"maxEirp": [
34.0,
27.4

"channelCfi": [
63
I,
"globalOperatingClass": 137,
"maxEirp": [
30.5
]
}

1,
"requestld": "173372585",

"availabilityExpireTime": "2025-02-21T21:12:527",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

}
I,
"version": "1.4"
}
HHHHHHHHHRHEHAHAA A 2025-02-20T21:21:59Z  ##HHHHHFHHHHEHEAHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
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"ACCCpt": H*/*H,
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

¥
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "719878594",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
|
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
}s
"indoorDeployment": 1
5,
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"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]
2

{
"globalOperatingClass": 132,

"channelCfi": [

TR9806 E7- Page 112 of 253
Audience FCC 15407 AFC Annex 01
PROPRIETARY



% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

3,

11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,
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55,
71,
87
]
I
{

"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHHHHIHARHIHARHEHHAAEAA . 2025-02-20T21:21:59Z  #HHHHFHIHHHEHHHEAHIHERHH?

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s
"maxPsd": 0.1

5

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965
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55
"maxPsd": 5.1

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

55

"maxPsd": 10.3

}s
1

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

55

"maxPsd": 11.4

}s
1

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

¥

"maxPsd": 3.6

}s
1

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s

"maxPsd": 9.0

5,
{

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 5.5

5
{
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"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 2.6

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

¥
"maxPsd": 6.8

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

5
"maxPsd": 1.3

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

¥
"maxPsd": 1.2

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 5.5

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

5
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"maxPsd": -3.6
}s
{

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}

"maxPsd": 4.2

}s
{

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s

"maxPsd": 5.1

}s
{

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s

"maxPsd": 1.6

}
1
"availableChannellnfo": [

{
"channelCfi": [
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49,
53,
57,
61

I,

"globalOperatingClass": 131,

"maxEirp": [
13.1,
18.1,
233,
244,
16.6,
22.0,
18.5,
15.6,
19.8,
14.3,
14.2,
18.5,
9.4,
17.2,
18.1,
14.6

]
2

{
"channelCfi": [

3

11,

19,

27,

35,

43,

51,

59
I,
"globalOperatingClass": 132,
"maxEirp": [

16.1,
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26.3,
19.6,
18.6,
17.3,
17.2,
12.4,
17.6

]
2

{
"channelCfi": [

7,
23,
39,
55
1,
"globalOperatingClass": 133,
"maxEirp": [
19.1,
21.6,
20.2,
15.4

"channelCfi": [
15,
47
I,
"globalOperatingClass": 134,
"maxEirp": [
22.1,
18.4

"channelCfi": [
31

1,
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"globalOperatingClass": 137,
"maxEirp": [
21.5
]
}

1,
"requestld": "719878594",

"availabilityExpireTime": "2025-02-21T21:21:59Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
H
1,

"version": "1.4"

HHHHHHHHHHEHA A 2025-02-20T21:22:00Z  #HHHH#HHHATHH T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "721498184",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"
}
]
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2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

5

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
H
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

}s

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
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LABORATORY
71,
87
]
2
{

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

2

{
"globalOperatingClass": 135,

"channelCfi": [
7,
23,
39,
55,
71,
87

]

¥

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
b
I

"minDesiredPower": -10

HHIHHHHIHARHIHARHEHHAAAAA . 2025-02-20T21:22:00Z  HHHHHFHIHHHEHHHAFHIHARH
{
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"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5,

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s
"maxPsd": 0.1

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 5.1

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 10.3

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 11.4

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025
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55
"maxPsd": 3.6

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

55

"maxPsd": 9.0

}s
{

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

55

"maxPsd": 5.5

}s
{

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥

"maxPsd": 2.6

}s
{

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s

"maxPsd": 6.8

}s
{

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 1.3

5
{
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"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}
"maxPsd": 1.2

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 5.5

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

5
"maxPsd": -3.6

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥
"maxPsd": 4.2

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 5.1

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

5
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"maxPsd": 1.6

H
1,

"availableChannellnfo": [

{
"channelCfi": [

1,
"globalOperatingClass": 131,

"maxEirp": [
13.1,
18.1,
23.3,
244,
16.6,
22.0,
18.5,
15.6,
19.8,
14.3,
14.2,
18.5,
9.4,
17.2,
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18.1,
14.6
]
5>

{
"channelCfi": [

3

11,

19,

27,

35,

43,

51,

59
1,
"globalOperatingClass": 132,
"maxEirp": [

16.1,

26.3,

19.6,

18.6,

17.3,

17.2,

12.4,

17.6

"channelCfi": [
7,
23,
39,
55
I
"globalOperatingClass": 133,
"maxEirp": [
19.1,
21.6,
20.2,
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15.4

"channelCfi": [
15,
47
1,
"globalOperatingClass": 134,
"maxEirp": [
22.1,
18.4

"channelCfi": [
31
I
"globalOperatingClass": 137,
"maxEirp": [
21.5
]
J

1,
"requestld": "721498184",

"availabilityExpireTime": "2025-02-21T21:22:00Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"

HIHHHHHEHAE A 2025-02-20T21:22:05Z  H#HHEFHIHEHERAHEH
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
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"X-Forwarded-Host": "testserver.wfatestorg.org",

"n.n

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "725918508",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
§
]
}s
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
|2
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
!5
"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
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"highFrequency": 6425

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

"globalOperatingClass": 132,
"channelCfi": [

3,

11,

19,
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217,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": |

7,

23,

39,

55,

71,

87
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]
¥s
{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHIHEHHIFHHHHIHERHEHAA A 2025-02-20T21:22:05Z  HHEHHIFHEHHHEFHHEHAHIHERHH
{

"availableSpectrumInquiryResponses": |

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 0.1

}s
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s

"maxPsd": 5.1

}s
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 10.3

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 11.4

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 3.6

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 9.0

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 5.5

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085
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55
"maxPsd": 2.6

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

55

"maxPsd": 6.8

}s
{

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

55

"maxPsd": 1.3

}s
{

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

¥

"maxPsd": 1.2

}s
{

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s

"maxPsd": 5.5

}s
{

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": -3.6

5
{
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"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}

"maxPsd": 4.2

’
{

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s

"maxPsd": 5.1

}s
{

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s

"maxPsd": 1.6

}
1,
"availableChannellnfo": [

{
"channelCfi": [
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61

1,

"globalOperatingClass": 131,

"maxEirp": [
13.1,
18.1,
23.3,
24 .4,
16.6,
22.0,
18.5,
15.6,
19.8,
14.3,
14.2,
18.5,
94,
17.2,
18.1,
14.6

]

5>

{
"channelCfi": [

3,

11,

19,

27,

35,

43,

51,

59
I
"globalOperatingClass": 132,
"maxEirp": [

16.1,

26.3,

19.6,

18.6,
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17.3,
17.2,
12.4,
17.6

"channelCfi": [
7,
23,
39,
55
I
"globalOperatingClass": 133,
"maxEirp": [
19.1,
21.6,
20.2,
15.4

"channelCfi": [
15,
47
1,
"globalOperatingClass": 134,
"maxEirp": [
22.1,
18.4

"channelCfi": [
31
I,
"globalOperatingClass": 137,
"maxEirp": [
21.5
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]
H

I,
"requestld": "725918508",

"availabilityExpireTime": "2025-02-21T21:22:05Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
1,

"version": "1.4"
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1.3.6 CT_AFC_SP_AP_AFCDUSA32_FrequencyChannel_10629_1

HHHEHHIHHHHIHERH A 2025-02-20T21:55:447  HHHEHHHIHHRHEFHBHEAHIHERH?

{

"headers": {
"Host": "testserver.wfatestorg.org",
"ACCCpt": H*/*H’
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

n.n

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

’
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "764867579",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT ID"
}
]
2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5

"majorAxis": 1,
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"minorAxis": 1,
"orientation": 0

¥s

"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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LABORATORY

77,
81,
85,
89,
93

"globalOperatingClass": 132,
"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91
]
}s

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87

"globalOperatingClass": 134,
"channelCfi": [
15,
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LABORATORY
47,
79
]
¥
{
"globalOperatingClass": 135,
"channelCfi": [
7,
23,
39,
55,
71,
87
]
¥s
{

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
}
1,

"minDesiredPower": -10

HEHHHHAHAHAHAHAAHAHAA A 2025-02-20T21:55:447  #HEHIHIHFHFHHIHRHHHIHRHAE
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [],
"availableChannellnfo": [],
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"requestld": "764867579",
"availabilityExpireTime": "2025-02-21T21:55:44Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHHHHHIHA A 2025-02-20T21:55:50Z  ##HH#HHHHTHHTHET
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "770704793",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359

TR9806 E7- Page 144 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

}s

"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
’
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
¥
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

2

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
]

b

{
"globalOperatingClass": 134,

TR9806 E7- Page 146 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



g UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"channelCfi": [
15,
47,
79

2

{
"globalOperatingClass": 135,

"channelCfi": [
7,
23,
39,
55,
71,
87

]

§s

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HEHHHHHAHAHHAHARAHAHAA A 2025-02-20T21:55:50Z  #HEHEHFHHFHHHRHIHHRHIHE

{

"availableSpectrumInquiryResponses": |
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"

s
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LABORATORY

"availableFrequencyInfo": [],
"availableChannellnfo": [],
"requestld": "770704793",
"availabilityExpireTime": "2025-02-21T21:55:50Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
I

"version": "1.4"

1.3.7 CT_AFC_SP_AP_AFCDSAU33_FrequencyChannel_10630_1

HHHHHHHHRHEHA A 2025-02-20T22:50:13Z  ##HHHHHEHEARARAE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "576549769",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT _ID"
h
]
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2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
h
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

}s

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
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LABORATORY
71,
87
]
2
{

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

2

{
"globalOperatingClass": 135,

"channelCfi": [
7,
23,
39,
55,
71,
87
]

b

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
h
I

"minDesiredPower": -10

HHHHHHHIHAHHIHARHEHHAAAAH . 2025-02-20T22:50:13Z  HHHHHHIFHIHHHEHHHAPHIHARH
{
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"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5,

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 10.7

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 13.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 22.0

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

TR9806 E7- Page 152 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

55
"maxPsd": 19.5

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

55
"maxPsd": 14.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

55
"maxPsd": 14.1

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

¥
"maxPsd": 17.8

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 17.7

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 18.4
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"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 20.8

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

!

"maxPsd": 10.6

}
1,
"availableChannellnfo": [
{

"channelCfi": [

17,
21,
25,
29,
49,
53,
57,
61,
81,
85,
89,
93

1

"globalOperatingClass": 131,

"maxEirp": [

23.7,
264,
35.0,
25.8,
32.5,
27.6,
27.1,
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30.8,
30.7,
31.4,
33.8,
23.6

"channelCfi": [

19,

27,

51,

59,

83,

91
1,
"globalOperatingClass": 132,
"maxEirp": [

26.7,

28.8,

30.6,

30.1,

33.7,

26.6

"channelCfi": [
23,
55,
87

I
"globalOperatingClass": 133,

"maxEirp": [
29.7,
33.1,
29.6
]
}
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1,
"requestld": "576549769",

"availabilityExpireTime": "2025-02-21T22:50:13Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHHHHIHA A 2025-02-20T22:50:16Z  #HHHHHIHHHHHHET
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "579556495",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
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"latitude": 35.138359

}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

}s

"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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65,
69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

2

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
]

b

{
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"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
h
I

"minDesiredPower": -10

HHHIHIHHHHRHHARH AR 2025-02-20T22:50:16Z  #HHFHEHHBHIHHFHEFHHERHIHER

{
"availableSpectrumInquiryResponses": |

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
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2

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

¥
"maxPsd": 10.7

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 13.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 22.0

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 19.5

"frequencyRange": {
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"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 14.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 14.1

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.8

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

2
"maxPsd": 17.7

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 20.8
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b

{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

’s

"maxPsd": 10.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [

17,
21,
25,
29,
49,
53,
57,
61,
81,
85,
89,
93
1

"globalOperatingClass": 131,

"maxEirp": [
23.7,
264,
35.0,
25.8,
32.5,
27.6,
27.1,
30.8,
30.7,
31.4,
33.8,
23.6
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]
2

{
"channelCfi": [

19,
217,
51,
59,
83,
91
I
"globalOperatingClass": 132,
"maxEirp": [
26.7,
28.8,
30.6,
30.1,
33.7,
26.6

"channelCfi": [
23,
55,
87
I
"globalOperatingClass": 133,
"maxEirp": [
29.7,
33.1,
29.6

]
}

1,
"requestld": "579556495",

"availabilityExpireTime": "2025-02-21T22:50:16Z",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

}
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I,

"version": "1.4"

HHHEHHIHARHIHARHEHARA A 2025-02-20T23:03:30Z  #HHHHFHIHHHIHHHERHIHERHH

{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"
2
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "248224990",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT_ID"
b
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
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s

"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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85,
89,
93

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79
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]
s

{
"globalOperatingClass": 135,

"channelCfi": [
7,
23,
39,
55,
71,
87

2

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHHHHEHHAER A 2025-02-20T23:04:21Z  #HEHHEHEHIHEHEERAEHE
{
"headers": {

"Host": "testserver.wfatestorg.org",

"Accept": "*/*",

"Content-Type": "application/json",

"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",

"Connection": "Keep-Alive"

s
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"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "248224990",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US_47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
H
]
5,
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

I

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I,

"inquiredChannels": [

{
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"globalOperatingClass": 131,
"channelCfi": [

"globalOperatingClass": 132,
"channelCfi": [

3,

11,

19,

217,

35,

43,

51,

59,
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67,
75,
83,
91

]
2
{

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
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31,
63
]
b
1,

"minDesiredPower": -10

HHHHHHHEHHIHER . 2025-02-20T23:05:00Z  #HHHHHTHHHHEHHRHHHIHEH
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
|
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "248224990",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
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"center": {
"longitude": -90.050655,
"latitude": 35.138359
§s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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57,
61,
65,
69,
73,
77,
81,
85,
89,
93

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

¥

{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
87
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s

{
"globalOperatingClass": 134,

"channelCfi": [

15,
47,
79
]
>
{

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
1,

"minDesiredPower": -10

HHHHEHHEHHEHEH AR 2025-02-20T23:05:51Z  #HHHHHHHIHRHEHT
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
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n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1136",
"Connection": "Keep-Alive"

5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "248224990",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
!,
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
¥
"indoorDeployment": 1
5,
"inquiredFrequencyRange": [
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{
"lowFrequency": 5945,

"highFrequency": 6425
}
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
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11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,
39,
55,
71,
87

"globalOperatingClass": 134,
"channelCfi": [

15,
47,
79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,
39,
55,
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71,
87
]
s
{

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHIHHHHIHHRHIHARHEHARA A 2025-02-20T23:06:27Z  #HHHHHFHIHHFHEHHHERHIHERHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": |
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥

"maxPsd": 11.6

}s
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
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"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

¥
"maxPsd": 14.4

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

¥
"maxPsd": 18.5

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 20.3

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 17.6

"frequencyRange": {
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"highFrequency": 6185,
"lowFrequency": 6165

5
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 18.7

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 11.9

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

5
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s

"maxPsd": 20.9

}
I,
"availableChannellnfo": [
{
"channelCfi": [
1,
5,
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9,
13,
33,
37,
41,
45,
65,
69,
73,
77

1,

"globalOperatingClass": 131,

"maxEirp": [
24.6,
294,
274,
31.5,
333,
294,
30.6,
31.9,
31.7,
249,
227,
33.9

"channelCfi": [
3,
11,
35,
43,
67,
75

1,

"globalOperatingClass": 132,

"maxEirp": [
27.6,
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30.4,
32.4,
33.6,
27.9,
25.7

"channelCfi": [
7,
39,
71
I
"globalOperatingClass": 133,
"maxEirp": [
30.6,
35.4,
28.7

]
}

1,
"requestld": "248224990",

"availabilityExpireTime": "2025-02-21T23:06:27Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

b
1,

"version": "1.4"

HEHHHHHAHAHAHAHAHAHAHAA A 2025-02-20T23:00:27Z  HEHFHFHHHHHIHIHRAHHR R

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencyInfo": [

{
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"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}
"maxPsd": 11.6

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

¥
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 14.4

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

¥
"maxPsd": 18.5

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 20.3

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

5
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"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

¥
"maxPsd": 17.6

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 18.7

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 11.9

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 9.7

"frequencyRange": {
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"highFrequency": 6345,
"lowFrequency": 6325
¥
"maxPsd": 20.9
j
I,

"availableChannellnfo": [

{
"channelCfi": [

1,
"globalOperatingClass": 131,

"maxEirp": [
24.6,
294,
274,
315,
33.3,
294,
30.6,
31.9,
31.7,
24.9,
22.7,
339
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"channelCfi": [

3,

11,

35,

43,

67,

75
1,
"globalOperatingClass": 132,
"maxEirp": [

27.6,

30.4,

32.4,

33.6,

279,

25.7

]
i

{
"channelCfi": [

7,

39,

71
I,
"globalOperatingClass": 133,
"maxEirp": [

30.6,

354,

28.7

]
}

1,
"requestld": "248224990",

"availabilityExpireTime": "2025-02-21T23:06:27Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
I,

"version": "1.4"
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{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
1
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945
55
"maxPsd": 11.6
}s
1
"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965
}s
"maxPsd": 16.4
}s
i
"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985
}s
"maxPsd": 14.4
5,
{
"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 18.5

5>
{
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"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}
"maxPsd": 20.3

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 17.6

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 18.7

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

5
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"maxPsd": 11.9
}
{

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s

"maxPsd": 9.7

}
1

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}

"maxPsd": 20.9

}
1,
"availableChannellnfo": [

{
"channelCfi": [

I
"globalOperatingClass": 131,

"maxEirp": [
24.6,
29.4,
274,
31.5,
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33.3,
294,
30.6,
31.9,
31.7,
24.9,
227,
33.9

"channelCfi": [

3,

11,

35,

43,

67,

75
I
"globalOperatingClass": 132,
"maxEirp": [

27.6,

304,

324,

33.6,

279,

25.7

]
2

{
"channelCfi": [

7,

39,

71
1,
"globalOperatingClass": 133,
"maxEirp": [

30.6,

35.4,
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28.7

]
H

1,
"requestld": "248224990",

"availabilityExpireTime": "2025-02-21T23:06:27Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
H
1,

"version": "1.4"

HHHEHHIHARHIHARH A 2025-02-20T23:06:27Z  #HHHHHFHIHHHEHHHERHIHER
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
!,

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}
"maxPsd": 11.6

5

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 16.4

5

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985
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55
"maxPsd": 14.4

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

55

"maxPsd": 18.5

}s
{

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

55

"maxPsd": 20.3

}s
{

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥

"maxPsd": 16.4

}s
{

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s

"maxPsd": 17.6

}s
{

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 18.9

5
{
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"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}

"maxPsd": 18.7

’
{

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s

"maxPsd": 11.9

}s
{

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s

"maxPsd": 9.7

¥
{

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s

"maxPsd": 20.9

}
1,
"availableChannellnfo": [

{
"channelCfi": [
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1,

65,
69,
73,
77

"globalOperatingClass": 131,
"maxEirp": [

24.6,
29.4,
27.4,
31.5,
33.3,
294,
30.6,
31.9,
31.7,
24.9,
227,
33.9

"channelCfi": [

1,

3,
11,
35,
43,
67,
75

"globalOperatingClass": 132,
"maxEirp": [

]

27.6,
304,
32.4,
33.6,
27.9,
25.7
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b

{
"channelCfi": [

7,

39,

71
I,
"globalOperatingClass": 133,
"maxEirp": [

30.6,

354,

28.7

]
}

1,
"requestld": "248224990",

"availabilityExpireTime": "2025-02-21T23:06:272",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

}
1,

"version": "1.4"

HHHHEHHHEH IR 2025-02-20T23:06:367  #HHHHHTHHHHEHHHEHHIHE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [

{
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"requestld": "248224990",

"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [

{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
¥
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8
¥s
"indoorDeployment": 1
5>
"inquiredFrequencyRange": |
{
"lowFrequency": 5945,
"highFrequency": 6425
h
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
1,
5,
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9,

13,
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
8s,
89,
93

]
}s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91
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"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H

TR9806 E7- Page 198 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1,

"minDesiredPower": -10

HHHEHHIHHHHIHERH A 2025-02-20T23:06:30Z  HHHHHHHHRHEHHHEHAHIHER
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥

"maxPsd": 11.6

}s
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

¥

"maxPsd": 16.4

}s
{

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

55

"maxPsd": 14.4

5,
{

"frequencyRange": {
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"highFrequency": 6025,
"lowFrequency": 6005

5
"maxPsd": 18.5

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 20.3

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

2
"maxPsd": 17.6

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 18.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 18.7
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b

{

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}

"maxPsd": 11.9

}s
{

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s

"maxPsd": 9.7

}s
{

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s

"maxPsd": 20.9

}
1,
"availableChannellnfo": [

{
"channelCfi": [

1,
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2
{

"globalOperatingClass": 131,
"maxEirp": [

]

24.6,
29.4,
274,
315,
33.3,
29.4,
30.6,
31.9,
31.7,
24.9,
227,
33.9

"channelCfi": [

1,

3,
11,
35,
43,
67,
75

"globalOperatingClass": 132,

"maxEirp": [

27.6,
30.4,
32.4,
33.6,
27.9,
25.7

"channelCfi": [

7,
39,
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71
1,
"globalOperatingClass": 133,
"maxEirp": [

30.6,

35.4,

28.7

]
H

I,
"requestld": "248224990",

"availabilityExpireTime": "2025-02-21T23:06:36Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
1,

"version": "1.4"

1.3.8 CT_AFC_SP_AP_AFCDUAU34_FrequencyChannel_10631_1

HHHEHHIHHHHIHERH A 2025-02-20T22:34: 1607 #HHIHHHIHHRHEHHHEHAHIHERHH?

{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u’
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"n. n

"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
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"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "637414260",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR _PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
5>
"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

I

"indoorDeployment": 1
2
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}
I,
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"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]

b

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
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51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

b

{
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"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHHHHIFHARHIHARHIHARAAEAA . 2025-02-20T22:34:16Z  #HHHHHFHIHHFHEHHRHERHIHERHH?
{

"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

¥

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6005,
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"lowFrequency": 5985

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

’s
"maxPsd": 23

55
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"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225
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55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

55

"maxPsd": 23

}s
1

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

55

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 23

5
{
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"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}

"maxPsd": 23

’
{

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

¥

"maxPsd": 23

}
1,
"availableChannellnfo": [

{
"channelCfi": [
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33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93

1,

"globalOperatingClass": 131,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

I

"globalOperatingClass": 132,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
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LABORATORY

7,
23,
39,
55,
71,
87
I,
"globalOperatingClass": 133,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
2

{
"channelCfi": [

15,

47,

79
1,
"globalOperatingClass": 134,
"maxEirp": [

36.0,

36.0,

36.0

]
}

1,
"requestld": "637414260",

"availabilityExpireTime": "2025-02-21T22:34:16Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"
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TR 2025-02-20T22:34: 177  HHHHHHHEHHTAET
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "638953187",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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LABORATORY

s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channel Cfi": [

15,

47,

79

b

{
"globalOperatingClass": 135,
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"channelCfi": [
7,
23,
39,
55,
71,
87
]
¥
{

"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HEHHHHHAHAHAHAHAHAHAHARAAE 2025-02-20T22:34: 177 HEHFHFHFHFHPHIHHHPHHIHAHA

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5,

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s
"maxPsd": 23

5
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"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065
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55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

55

"maxPsd": 23

}s
1

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

55

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 23

5
{

TR9806 E7-
Audience FCC 15407 AFC Annex 01

PROPRIETARY

Page 220 of 253



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

5
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"maxPsd": 23

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

1

"maxPsd": 23

}
I8

"availableChannellnfo": [
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{
"channelCfi": [

I
"globalOperatingClass": 131,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
2

{
"channelCfi": [

3
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

I,

"globalOperatingClass": 132,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0

b

{
"channelCfi": [

7,
23,
39,
55,
71,
87
1,
"globalOperatingClass": 133,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
15,
47,
79
I
"globalOperatingClass": 134,
"maxEirp": [
36.0,
36.0,
36.0

]
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}

1,
"requestld": "638953187",

"availabilityExpireTime": "2025-02-21T22:34:17Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
1,

"version": "1.4"

HHHEHHIHEHHIHERHEHR R 2025-02-20T22:34: 187  HiHIHHHHIHHHHIHHEHHHHIHEHH
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
|
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "639764864",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR _PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
"center": {
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"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

2

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

}
1,

"inquiredChannels": [

{

"globalOperatingClass": 131,

"channelCfi": [
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61,
65,
69,
73,
77,
81,
85,
89,
93

]
I8

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87
]
}s
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"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHHHIHEHHHEHHHARHHAAHAH 2025-02-20T22:34:18Z

{

"availableSpectrumInquiryResponses": [

"response": {
"responseCode": 0,

HHHIHIHHHHHERHHEHIH
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"shortDescription": "SUCCESS"
¥

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 23

5
{
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"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

5
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"maxPsd": 23

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 23

"frequencyRange": {
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"highFrequency": 6305,
"lowFrequency": 6285

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 23
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b

{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

’s

"maxPsd": 23

}
I,

"availableChannellnfo": [

{
"channelCfi": [

I,
"globalOperatingClass": 131,

"maxEirp": [
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
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i
{

1,

91

"globalOperatingClass": 132,
"maxEirp": [

]

36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [

1,

7,

23,
39,
55,
71,
87

"globalOperatingClass": 133,

"maxEirp": [

36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
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15,

47,

79
1,
"globalOperatingClass": 134,
"maxEirp": [

36.0,

36.0,

36.0

]
H

1,
"requestld": "639764864",

"availabilityExpireTime": "2025-02-21T22:34:18Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

b
I,

"version": "1.4"

HHHIHHHHEHHIHER . 2025-02-20T22:34:217  #HHHBHTHHHEHHHEHIHEE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1136",
"Connection": "Keep-Alive"
|3
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "642631423",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
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"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,
"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

}
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
89,
89,
93
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91

]

b

{
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"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I,

"minDesiredPower": -10

}
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HHHEHHIHHHHIHERHEHARA A 2025-02-20T22:34:217  #HHEHHFHIHHHEHHBHEHIHERHH

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
!,

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥s

"maxPsd": 23

2
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

¥

"maxPsd": 23

5>
{

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s

"maxPsd": 23

5>
{

"frequencyRange": {

"highFrequency": 6025,

"lowFrequency": 6005
¥
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"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 23

"frequencyRange": {
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"highFrequency": 6145,
"lowFrequency": 6125

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 23
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"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6385,

TR9806 E7-
Audience FCC 15407 AFC Annex 01

PROPRIETARY

Page 244 of 253



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"lowFrequency": 6365

}s

"maxPsd": 23

’s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 23

}
1,
"availableChannellnfo": [

{
"channelCfi": [
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69,
73,
77,
81,
85,
89,
93

1,

"globalOperatingClass": 131,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
5

{
"channelCfi": [

3,
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11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91

1,

"globalOperatingClass": 132,

"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
7,
23,
39,
55,
71,
87
I

"globalOperatingClass": 133,

"maxEirp": [
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0

b

{
"channelCfi": [

15,

47,

79
I,
"globalOperatingClass": 134,
"maxEirp": [

36.0,

36.0,

36.0

]
}

1,
"requestld": "642631423",

"availabilityExpireTime": "2025-02-21T22:34:217",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
1,

"version": "1.4"

BT 2025-02-20T22:43:087  #H#HBH TR
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.55",
"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

TR9806 E7- Page 248 of 253
Audience FCC 15407 AFC Annex 01

PROPRIETARY



2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"Content-Length": "1136",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "151434885",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR _PART 15 SUBPART E",

"id": "FCC_CERT _ID"
§
]
55

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

I

"indoorDeployment": 1

}s
"inquiredFrequencyRange": |
{
"lowFrequency": 5945,
"highFrequency": 6425

}
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1,

"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

]

b

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
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43,
51,
59,
67,
75,
83,
91

"globalOperatingClass": 133,
"channelCfi": [

7,

23,

39,

55,

71,

87

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79

"globalOperatingClass": 135,
"channelCfi": [
7,
23,
39,
55,
71,
87
]
55
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{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHEHHIFHHHHIHERHEHAA A 2025-02-20T22:43:08Z  HHEHHIFHEHHHEFHIHHAHIHEHH

{
"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
|
"availableFrequencyInfo": [],
"availableChannellnfo": [],
"requestld": "151434885",
"availabilityExpireTime": "2025-02-21T22:43:08Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
j
1

"version": "1.4"
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-- End of Test Report --
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